N HAT MODULAR NOW

A | \4 . .
Installation Instructions

HUMAN ACTIVE TECHNOLOGY "

MNPL10-04S

Human Active Technology
800524 2744
customerservice@team-hat.com
team-hat.com

PAGE 10F 8 © 2025 Human Active Technology, LLC P519232 REV A



PARTS LIST

015

13544

PAGE 2 OF 8

A Spring-Assisted Monitor Tilter 1x | F 10-32x 3/8" Phillips Pan Head Screw (4-pack) 1x Base Cover Half 2x
407747 702281 114086-708
B Payment Terminal Mount 1x | G 75/100mm VESA® Adapter Plate 1x 7/32" Allen Wrench 1x
105587 70127
C Dog Washer 1x H M4 x 8mm Phillips Pan Head Screw 1x 1/8" Allen Wrench 1x
111230-603 705547 (4-pack) 701312
/ @ %
D 10-32 x 1/2" FHSCS 1x | M4 x 12mm Phillips Pan Head Screw 1x
711240 702096 (4-pack)
N
E Adhesive Pad 1x | J Small Grommet 1x






14
o

Hardware not included

0

O e e

/\ Grommet hole is optional -

allows cables to pass through counter.

PAGE 4 OF 8



PAGE 5 OF 8



TILTER FRICTION ADJUSTMENT




GROMMET HOLE INSTALLATION

PAGE 7 OF 8






